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Notes for using this parts book

. This book is applicable to sewing machines which have the same plate number

as shown on the cover of this book (or correction sheet).

. This book was prepared based on information available in May 1998.

Parts are subject to changes in design without prior notice.

o -
1

. Parts supplied as complete assemblies are circled by adotted line ! ____!.
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Mai 1998.

. Modelldnderungen sind vorbehalten.
. Die Teile, die als kompletter Satz geliefert werden, sind mit einer | '

gestrichelten Linie umrandet.

—————
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Notes sur l'utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d'aprés les renseignements valables au mois de Mai 1998.
Les pieces peuvent étre sujettes a des modifications sans préavis. |
Les pieces fournies en tant qu'assemblages complets sont encadrées avec un trait

I o
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Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en mayo 1998.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

p=—————

punteada! ___! .

INDICE

. Cuerpodelamaquina ................ 1
. Mecanismo del eje superior ........... 5
. Mecanismo del arbol superior

ytrirahilos .......... . ...l 7
. Mecanismo de oscilacién de la barra de

AOUJA i 7
. Mecanismode laprensatela .......... 9
. Mecanismo de la alimentacién ........ 11
. Mecanismo del levantador de ménsula

detrabajo ...l 13
. Mecanismo de la inversién répida ...... 15
. Mecanismo del levantador del

prensatelas alternativo (-705) ......... 15
. Mecanismo de la alimentracion

SUPEFIOr .. .. 17
. Mecanismo de la eje alimentacién ..... 19
. Piezasde calibradores ................ 21

N . Mecanismo de la inversion rapida

C705) oo e 21
. Mecanismo de sincronizacién del eje del

garfiogiratorio .............. ... 23

. Mecanismo del eje del cangrejoy eje de

latransmisiénsuperior ............... 25
. Lubricaciéon ... . i 27
. Mecanismo del devanador de

lacanilla .......... i 29
. Mecanismo relajador de tension ....... 29
. Mecanismo de la cortaddra de hiros

(-705) s 31
. Tensiéndelhilo ... ...l 33
. Mecanismo del conmutador de rodilla

(F705) .« e 35
. Mecanismo de conmutacién manual

(F705) . i 35
. Mecanismo de la presién de aire

(-705) e 37
. Mecanismo del actuador del prensatelas

(705 L 37
L ACCESOMIOS ..o 39
. Etiquetas de advertencia .............. 41

TaTe [T« - R, 42



A . EKRRB3FR / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina
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A . =15R3% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE QTY BELAAg NAME OF PARTS RVY

1 $55560384 12 19494THD SUPPORT BAR

2 5856022701 1i974142 TOP COVER

3 556022702 {leps 42z DIAL BUSHING, €D

4 150607009 1|d4at328 RUBBER CAP, 32.8

5 555560229 117 Exhin- THREAD TAKE-UP COVER

6 $55560204 117+ H) +axs BOLT, SOCKET M4X6

7 565531207 | - 1|eS¥HxFar4 WASHER, PLAIN M 4

8 555560228 AR E RN VALE 2 SHEET PACKING

9 555530066 7|7+ E I b 5X12 BOLT, SOCKET M5X12
<7RyFArRGHE> < For setting the attachments>

10 $55527172 4|7+ 7K I6X8 BOLT, SOCKET (CP) M6X8

11 555527174 217N FAX10 BOLT, SOCKET M4X10

12 5585831207 2|e>¥HRFIT4 WASHER, PLAINM 4

13 555560002 1Av14% FACE PLATE

14 159150009 1jda+205 RUBBER CAP, 20.5

16 §55560004 112100 OIL WICK, 100

17 555560003 HEPEEIIVE P FACE PLATE PACKING

18 $58527177 2|7+ E r5x18 BOLT, SOCKET M5X16

19 117936009 2[4t RUBBER CAP,9.4

20 §55520218 | = RUBBER CAP

21 $55520161 1| 7F==F OIL WINDOW
<-005H > <For " -005 ">

22 555560501 1|dat>14 RUBBER CAP, 14
<-705H > <For"”-705" >

24 555558040 2|V A% V35748 SCREW, SM3.57X8

25 555530025 2|ES¥HRHA35 WASHER, PLAIN L 3.5
<-0058 > <For " -005" >

26 159150009 1{d4+€205 RUBBER CAP, 20.5

127 142743009 1|dat27s RUBBER CAP, 275

28 555560501 1|d L4 RUBBER CAP, 14

29 142374100 2lEs17Fvea DRY BUSHING

30 555560357 11847 PIPE

31 140063001 1R EAVE 3<% DOWEL PIN

32 153132000 1|+fA-52—7 NYLON TUBE

33 140063001 EVVE 3% DOWEL PIN

34 104821009 11d 444105 RUBBER CAP, 10.5

35 555530046 1| F32048x6 SCREW, TRUSS M4X6

36 §55531207 NesH¥HErF1T4 WASHER, PLAINM 4

37 556023801 VR SLIDE PLATE, F

38 $57021401 | Heranx SPRING

39 $55537229 1| FF R84 BOLT,SOCKET (CN) M4Xx5

a0 555538023 R EFIW AL STOPPER

41 $55558040 212 X % 3.57%8 SCREW, SM3.57X8

42 $55C60358 1Ny Fy71027 % UPPER COVER ASSY, BED

43 $55560359 SR AV - DAV E SHEET PACKING, BED

44 $55530075 1017 # I i axs BOLT, SOCKET, M4X38

45 105113001 1| A212.70 SCREW, SM12.70

46 105215001 PATAVE B PACKING

a7 555560357 1A i PIPE

118-891-050



A . £{FBI{% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina
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A . IR /Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

REE.NO. CODE |q'Ty By XA NAME OF PARTS RMY
48 $55560371 | 1|e=—nsv4 7120 TUBE, 120
49 555560364 XY EPFSE OIL CAP, BED
50 140518001 11423794 SCREW, S\M7.94
51 081007070 | 1oy 57 O RING, P7
52 $55560385 | 1|~ kA Fatss BELT GUARD SET
52-1 556038501 | 1|~ b 5= L BELT GUARD, L
52-2 $56038502 | 1|~ k- FRY 2 BELT GUARD ASSY, R
52-2-1 $55539159 | 1/r5xasxs SCREW, TRUSS M5X8
53 $55528138 | 4|7+ % rext0 BOLT, SOCKET M6X10
54 $55510599 | 4|leswHzzave WASHER, PLAIN M 6
<-705H > <For”-705"> 77 o
55 555537288 | 1|3z aaxs SCREW, TRUSS M4X5
56 $55516287 | 2|es¥#xFass WASHER, PLANMS ] -
57 555539159 | 2|+ =zasxs SCREW, TRUSS M5X8
<-705H > <For"-705">
58 $55535495 | 1|rrvavayeae SYNCHRONIZER HOLDER BAR
59 $5101520 | 2|32 z+v k595 NUT, 3 SM5.95
118-891-050



B . L#4RS4% / Upper shaft mechanism / Obere Welle / Mécanisme de | arbre supérieur
/ Mecanismo del eje superior

< -0058 / For " -005" >

T
!

)
{
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B . L#BA{R / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur
/Mecanismo del eje superior

REF.NO. CODE |qTY B Ad NAME OF PARTS RM|
1 555560007 172 UPPER SHAFT
2 $S5560015 1oy E-IhA CRANK MOTION CAM
3 $55511031 R R v AV BEARING, UPPER SHAFT
4 555518607 1|3 4 % 7.14X16 SCREW, SM7.14X16
5 $S5527172 1|7+ 47+ 26X8 BOLT, SOCKET (CP) M6X8
6 555530066 2|7 F A bEXi2 BOLT, SOCKET M5X12
7 $55535999 1|79 7K 2 6X6 BOLT, SOCKET (CP} M6X6
8 S585560011 1185t BALANCER
9 555528027 17+ oK i8x12 BOLT, SOCKET (CPY M8X 12
10 555560009 12 2BRAES —M BR-COLLAR, M UPPER SHAFT
11 $55527172 217>+ Z6X8 BOLT, SOCKET (CP) M6X8
12 $55560010 1Ry BEARING
13 $55560223 11 rvxh5— COLLAR, BOBBIN WINDER
14 555535999 2|7+ 7K I6X6 BOLT, SOCKET (CP) M6X6
i5 555560224 1IN F-U2 32 UPPER BELT PULLEY ASSY
16 §65560225 17+ b HUex12 BOLT, SOCKET (CP) M6X12
17 §55528043 1|7+ 7H 26xX10 BOLT, SOCKET (CP) M6X10
18 555560008 1|27 2BRAZ—B BR-COLLAR, B UPPER SHAFT
19 555560013 1|+ A17C20 RETAINING RING, C20
20 555527172 2|7F 4K Z6X8 BOLT, SOCKET (CP) M6X8
21 555560014 1Ix7PY T BEARING
22 S$S5560226 112129~ TIMING BELT
23 $55560231 1\7-u- PULLEY
24 559560225 1|7+ +HU6X12 BOLT, SOCKET (CP) MbX12
25 $95528043 1|7+ % z6x10 BOLT, SOCKET (CP) M&X10
<-7058 > <For"” -705" >
26-1 §55560233 1|ezuaoT SCALE RING, T
<-0058 > < For " -005" >
26-2 $55560500 N BV SCALE RING
27 55510566 1|k %48 26.35X5.5 BOLT, SOCKET {CP) 5SM6.35X5.5
28 555537031 1145 % 6X16 SCREW, FLAT M6X16
29 $55537028 T¥FHR WASHER
118-891-109




C . L&#h - KFEBS{FK / Upper shaft and thread take-up mechanism / Obere Weile und Fadenabnahmevorrichtung
/ Mécanisme de I'arbre supérieur et releveur de fil / Mecanismo del arbol superior y trirahilos

——— — — i — — —— | bt s it T e MM e

118-891-106
D . §1HEIZEIES{R / Needle bar rocking mechanism / Nadelstangenbetatigung

/ Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacidn de la barra de aguja

@/@

e i =)

118-891-115



C. _t#h-XFEE{% / Upper shaft and thread take-up mechanism / Obere Welle und Fadenabnahmevorrichtung

/ Mécanisme de I"arbre supérieur et releveur de fil / Mecanismo del arbol superior y trirahilos

REF.NO. CODE _ |QTY £ XA NAME OF PARTS RMR
1 $55560018 1FrErEr A8 THREAD TAKE-UP PIN BUSHING
2 $55560116 1|7+ o4 358 BOLT, SOCKET (CP) M5X8
3 $S5C60040 LNEAVE: B RV i - THREAD TAKE-UP LEVER ASSY
3-1 555560022 L RFAVE: 7 R - g CRANK, 90
3-2 555560023 1R 73-70VF7 % NEEDLE BAR CRANK ROD ASSY
3-2-1 $55560024 2|XF VT BEARING
33 $55560041 IR AVE R K NEEDLE CLAMP
3-4 555537134 1|5 34ax10 SCREW, M4X10
3-5 555560016 1|z Err17% THREAD TAKE-UP ASSY
3-6 $85537046 HFENpl)Js BEARING, S THREAD TAKE-UP
3-7 $56537047 1fFoELRTPYLTL BEARING, L THREAD TAKE-UP
3-8 $55560019 1fF>ErHyyT THREAD TAKE-UP SUPPORT
39 5585537053 Pl = P AT NEEDLE BEARING
3-10 $55560020 2|7 ExHHyT UL SUPPORT RING, THREAD TAKE-UP
3-1 555560021 1|7zrErvyTae SUPPORT SCREW, THREAD TAKE-UP
3-12 555537051 2|17 EXTY v — WASHER, THREAD TAKE-UP
3-13 555537585 1zva+ry ra NUT
4 585560017 1NFrErgyT iy THREAD TAKE-UP PIN
5 $55560116 1|7+ o+ 15x8 BOLT, SOCKET (CP) M5X8
6 555560042 AV E L A g SLIDE BLOCK, NEEDLE CLAMP
118-891-106
D. $t#EIEEIRI{R / Needle bar rocking mechanism / Nadelstangenbetatigung
/ Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacién de la barra de aguja
REF.NO. CODE Q'TY EeAd NAME OF PARTS RM
1 555560043 1220 BUSHING
2 555560081 NEEPT: BUSHING, F
3 555560028 ISEAVE: Sr o e NEEDLE BAR BRACKET ASSY
4 556002803 1\775uydn RUBBER
5 $55560044 N EANVE: S k- i o ol PRl NEEDLE CLAMP GUIDE RAIL
6 $55537112 2|2 A R U3X6 SCREW, M3X6
7 555560026 (RTAY E:idv] NEEDLE BAR
3 140553102 1\FawysbA2T3.18 SET SCREW, SM3.18
9 151594001 LR FAYVE: v B e o NEEDLE BAR THREAD GUIDE
15 555560039 21NV RSt T I NT - COLLAR
16 555527177 2|7FHI hs5X18 BOLT, SOCKET M5X16
17 $55590625 2|13 HHx25 WASHER, SPRING 2-5
18 116920001 21590y aS5A MY LY THRUST RING
19 $55560214 1Moot UL25yRYE UPPER FEED CONNECTING ROD
20 $55528076 17+ &N b6x18 BOLT, SOCKET, M6X8
22 555560215 ot o)Lorvds CONNECTING LEVER, UPPER FEED
23 $55528076 1| 7#+HELF6x18 BOLT, SOCKET, M6X8
24 §55C60217 o220 )Lrirvyy s UPPER FEED CONNECTION ASSY
24-1 S07333001 |d g F1i17s OIL FEEDING PIPE, S
26 $55517047 2|53 T7.14X8.5 SHOULDER SCREW, SM7.14X8.5
27 $55517095 2|+ ATJES RETAINING RING, E8
28 555560218 1= 7170 TUBE, 250
29 SSS5F0148 117 Tk 3X18 FELT, 3X18
30 5585560219 1|z 170 OIL WICK, 300
31 $55530750 P EIAvA FASTENING BAND
32 555560079 1|date RUBBER CAP
33 145646022 113 > nuDexiz NEEDLE, DPX17 (#22)
34 $55560034 1ez—nis1 7110 QILTUBE, 110
35 $55560032 | 1|z 450 OIL WICK, 450
118-891-115



E . # ZB% / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela
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E. I BR / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE [qQ7TY B XA NAME OF PARTS RV
1 $55560161 #vzrrsoasua P-FOOT LIFTER SHAFT BUSH, A
2 148197000 | 1|oox 24 K572 42k SPREADER SHAFT BUSH, R
3 555560162 HAHTT7H#S7 2 80C P-FOOT LIFTER SHAFT BUSH, C
4 146539000 { 1|2 uUss 2200 FEED SHAFT BUSH, L
5 $SSS60055 | 1|4z PRESSER BAR BUSHING
6 $55560116 | 1|7+~ % 15x8 BOLT, SOCKET (CP) M5X8
7 555560069 1rozeamevsgron PRESSER ADJUSTING DIAL
8 $5$560070 | 1|[tHIFavevrss: PRESSER ADJUSTING PLATE ASSY
9 §S5560077 | 1|#¥TIFamevsarTIat FELT, PRESSER ADJUSTING PLATE
10 $S5560076 | 1|Famtvyvyviry PIN
11 §55511426 | 1|k x7E7 _ RETAINING RING, E7
12 §SSS60156 | 1|4 TI7rLLrv o3 P-FOOT LIFTER CONNECTION ASSY
12-1 $S6015601 HAHIFHFLL o YE P-FOOT LIFTER CONNECTION, F
12-2 $S6015602 | 2|AHTPHFLL Y A4 P-FOOT LIFTER CONNECTION BUSH
13 $5S560157 [ 1|z >250 OIL WICK, 250 . o1
14 §55560158 | 1|44 z7oLsurey PIN o pprec Yt
15 $55528043 | 1|7+ #36x10 BOLT, SOCKET (CP) M6X10 goe fert peor & thA
16 §55560053 1|y hA4THy OUTER PRESSER BAR Iy
17 $55S60074 |  1|F¥THmnzxTs SHAFT, PRESSER BAR SPRING 444/gausta O ouht
18 $55560073 HAHTHES 294D SPRING SUPPORT, D
19 $SSS60075 | 1| #rHEmiix PRESSER SPRING
20 555560071 s zsmmans- COLLAR
21 555560072 14T £S5y SPRING SUPPORT, U
22 $55519060 | 2(xvursEraxe PIN, SPRING 3X8
23 $$5531094 | 1| r x7Es RETAINING RING, E5
24 $SSS60155 | 1|4 Trase PRESSER BAR LIFTER SHAFT
25 146581001 | 2|tV 53— SET SCREW COLLAR
26 014760622 | 2{73 r x2 U595 SET SCREW, SOCKET SM5.95
27 §55560380 | 1|ewrse Ry KNEE LIFTER ARM, U
28 555528031 1|7+ # rex1a BOLT, SOCKET M6X14
29 555560163 1|r 4z 775 70z SPRING ,
30 §55560378 | 1|e¥PHrL L yES 43 K-LIFTER CONNECTING BAR ASSY
30-1 $56037801 HedPrLLrvEs KNEE LIFTER CONNECTING BAR
30-2 $55530203 | 2|UroE—a LINK BALL
30-3 $55511412 | 2[#v NUT
30-4 $SS$28578 | 2|1z ¥Hx26 WASHER, SPRING 2-6
31 $55560165 HETE%-2 I PRESSER BAR LIFTER CAM, B
32 $55534323 1|7+ £ 0 r5x18 BOLT, SOCKET M5X18
33 $55560164 | 1|+ 4T 7#H4HA PRESSER BAR LIFTER CAM, A
34 SSSS60170 | 1]4> 2 us9s SHOULDER SCREW, SM5.95
35 025060332 | 1{e>¥ #2416 WASHER, PLAIN L 6
36 555558047 1rzovvv-38 WASHER, WAVE 8
37 SSSB34025 | 1|esvnas+s WASHER, PLAIN L 8
38 555560166 HAHTFHrFEy PRESSER LIFTER BAR
39 $55511430 1{Lrs—=xy LEVER GRIP
40 $SSC60379 | 1|ew#rryoss KNEE LIFTER SHAFT ASSY
40-1 5$55560379 Hewrrss KNEE LIFTER SHAFT
40-2 $16290001 1|z~ F0—5-—ax198 NEEDLE ROLLER, 4X19.8
41 555528208 1{ b 4A7E10 RETAINING RING, E10
42 $$S560381 1e¥7H#5 7D KNEE LIFTER ARM, D
43 555534323 1|7+ % ksxis BOLT, SOCKET M5X18
a4 $55530804 | 1[3>a¥v t6 NUT, 3 M6
45 555560159 1==-FirOo—35x298 NEEDLE ROLLER, 5X29.8
118-891-201
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F . 1% ') B8k / Feed mechanism / Transportvorrichtung / Mécanisme de | entrainement

/ Mecanismo de la alimentacién

<X
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F. % U % / Feed mechanism / Transportvarrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE |QTY DY NAME OF PARTS rRM
1 555560186 1A UFaAL V41 vILU FEED ADJUSTING DIAL, U
2 $38284001 REFLEFbE-VES) FEED ADJUSTING SCREW
3 555510812 1|3 A %476X19 SCREW, SM4.76X19
4 142746002 1|AFVI1EFHT SUPPORT PLATE
5 $55518420 1iol >~ %10 O RING, 10
b 145502001 1fAFVLFEXAE POSITIONING PIN
7 100328001 HNAEBUAFFAE R SPRING
<-7058H > <For"”-705 ">
8 555560187 Ao UFAIEIF 10D FEED ADJUSTING DiAL, D
9 $38284001 A7 UFaneyry FEED ADJUSTING SCREW
10 555510812 1|24 2476X19 SCREW, SM4.76X19
11 142746002 HIEE D EE F & SUPPORT PLATE
12 555518420 floV=%10 O RING, 10
13 145502001 1MNAFUIFXAED POSITIONING PIN
14 100328001 HWAEUVALAFX AL IR SPRING
15 555560192 LIRSk ] CYLINDER ASSY
15-1 556019201 P ML CYLINDER
15-2 $56019202 1|v %5 JOINT
15-3 556012303 s Let- SILENSOR
16 555560198 1 ez =it F770 TUBE, 770
17 §55560191 (N7 -l RV PC-CYLINDER SETTING PLATE
<-705H > <For” -705" >
18 §55531021 2| 7+EN X6 BOLT, SOCKET M6X16
19 §55528578 2| xR HE2-6 WASHER, SPRING 2-6
20 55528058 1| 7FHRIr6x12 BOLT, SOCKET M6X12
21 555530804 HEPZES AN NUT, 3 M6
22 555518065 A|7FFIL F5X18 BOLT, SOCKET M5X14
23 555590625 AR H 25 WASHER, SPRING 2-5
24 $55560340 1w a) o BACK CYLINDER
25 555560346 2|lvVd—nvavl—Jb GUIDE RAIL
26 555527177 4|7+ E N F5X16 BOLT, SOCKET M5X16
27 §85590625 Az H¥H %25 WASHER, SPRING 2-5
28 $SS560350 1B U —-Trra1E CYLINDER GUIDEPIN, B
29 555560230 1|FrFr LR SPRING
30 $55560213 1|7+ E310X70 BOLT, SOCKET (FT) M10X10
31 555560341 I EE g OIL SEAL
32 555560212 BEES N OILSEAL
33 $55560344 2Ny s sd—-nyaw SLIDE BLOCK
34 555560347 1|=—FiAO-57x224 NEEDLE ROLLER, 7X22.4
35 555560188 HEFDFFELE Vi E FEED ADJUSTING ARM
36 555560189 MNA2BFaLyaTES PIN
37 565527172 17+ F 26x8 BOLT, SOCKET (CP) M6X8
38 $55560190 HFaveysFra SPRING
39 $55560194 1A VFIA ey dNL~ FEED ADJUSTING LEVER
40 555560195 1|=—=FAO—56X25 NEEDLE ROLLER, 6X25
41 §55560115 1|F3yevds) 7 LINKPIN, B
42 555518028 2| PF 7K I5%5 BOLT, SOCKET (CP) M5X5
43 $55537008 1| > asx25 SCREW, M5X25
44 $55560196 ligoVvFaoevi4Y FEED ADJUSTING CONNECTION
45 555560348 Jpprurg-gnv CONNECTING BLOCK, B-CYLINDER
46 555560351 1]#H I b 6X20 BOLT, M6X20
47 555560349 1Mpo U d—HiTpry PIN SCREW
48 555560342 IREAVE- BRI PE" VRS SPRING
118-891-202
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G . #T L4 BAR / Presser foot lifter mecanism / Stoffhalterhervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

<-005H8 / For " -005" >

32

¢

N
D

118-891-204
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G. I 4 BF / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur/Mecanismo del levantador de ménsula de trabajo

REF.NO. CODE |[a7y B Ao NAME OF PARTS RM
1 $55560120 1UDF IRV IT7 A ZNE UD-ADJUSTING SHAFT BUSH, F
2 555560081 HEE RN BUSHING, F
3 $55560126 1|co# o DIAL, CD
4 555560127 HOEERSY:FA DIAL CAM, CD
5 585560128 1|CcDHE ¥ E DIAL PIN, CD
6 §55551917 1|cosv A SPRING, A
7 5$55551392 1| F2x2HK2437X63 SET SCREW, {CP) SM4.37X6.3
8 555560107 1lupx U AT HALF5E SUPPORT PIN
9 555560116 117+ 74 35%X8 BOLT, SOCKET (CP) M5X8
10 555560103 TjupF Ao Y41 ADJUSTING BRACKET, UD
11 §588527170 2|7 KEI546 BOLT, SOCKET {CP} M5X6
12 $55560109 P EEED R AE R i ADIJUSTING BRACKET COLLAR, UD
13 $55530066 147+ H I b5X12 BOLT, SOCKET M5X12
14 555590625 TRz HR2-5 WASHER, SPRING 2-5
15 555528563 1|7+#£ +5%8 BOLT, SOCKET M5X8
16 5£55590625 1|2 HFHE25 WASHER, SPRING 2-5
17 §5SsSe0114 2039wy d1U 7B LINK, B
18 $55560115 2(Fawv g1 7BES LINK PIN, B
19 555527170 2|7+ 4K I5X6 BOLT, SOCKET (CP) M5X6
20 555560106 2upFanevy v AT — ADJUSTING SHAFT COLLAR, UD
21 555518028 217 F 7 HEI5X5 BOLT, SOCKET (CP) Mi5X5
22 555560129 1|cov oy diLe s 3 CONNECTING LEVER ASSY, CD
22-1 S$56012901 1lcoL ey diL= CONNECTING LEVER, CD
22-2 $S6012902 tcpb oy ghv e PIN, CD
23 §55528076 1|7+ #H I F6X18 BOLT, SOCKET, M&6X8
24 555560122 1|UDFI V7 ADJUSTING SHAFT, UD
25 §S5S60117 N ES P RACTE - Ay X ok - SUPPORT PLATE, STOPPER
26 555527174 217+ ) b axio BOLT, SOCKET M4X10
27 $55531208 2\ x Y HF2-4 WASHER, SPRING 2-4
28 $55517059 I ES AV A L = 57 SUPPORT SCREW
29 555560125 1|cp/s 8 SPRING, B
30 555560130 1182 B4 SPRING HOOK
31 $55528070 132+ 8 NUT, 3 M8

<-005H > <For " -005" >

32 $55518349 2iFFHE N b 3IX6 BOLT, SOCKET M3X6
118-891-204
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H . WERRI{% / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
/ Mecanismo de la inversion rapida

118-891-205
. XH + REBRR (-705) / Alternating presser foot lifter mechanism (-705)

/ Anhevevorrichtung des abhebenden Stoffdrickerfui3es (-705)

/ Mécanisme de levage de levage du pied pied presseur alternatif (-705)
/ Mecanismo del levantador del prensatelas alternativo (-705)

15
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H. #EEBA1R / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
/ Mecanismo de la inversion rapida

REF.NO. CODE |qTY b Ad NAME OF PARTS RMY
1 555560203 HNAZTLRA LI REVERSE STITCHING LEVER SHAFT
2 555517095 1| b A7E8 RETAINING RING, E8
3 025100132 1es¥Hx 310 WASHER, PLAINS 10
4 147504201 1{n2¥ WASHER
5 $55560204 3(7FFIbaxs BOLT, SOCKET M4X6
6 S07375001 AT RTLN—FHIT NG SPRING
7 S07374109 TIHT PR Liv— REVERSE STITCHING LEVER
<-0054 > <fFor”.005"> ] o
8 507384001 11 AT LRI LNRN—1 % REVERSE STITCHING LEVER PLATE
9 100511003 1 AxTaae SCREW, SM4.76
118-891-205
1. X HE LR EEBRE (-705) / Alternating presser foot lifter mechanism (-705)
{ Anhevevaorrichtung des abhebenden StoffdrickerfuBes (-705)
/ Mécanisme de levage du pied presseur alternatif (-705)
{ Mecanismo del levantador del prensatelas alternativo (-705)
REF.NQ. CODE QTY B XA NAME OF PARTS rRM|
1 555538136 1|7+ 74K Zaxa BOLT, SOCKET {CP) M4X4
2 555560124 1]POTA -~ % POTENTIOMETER ASSY
3 555560132 1POTA—R—bPUYH T SETTING PLATE, POT-METER
4 555560204 I FF#H I b 4axs BOLT, SOCKET M4X6
5 555531207 HeS¥HEFI I WASHER, PLAIN M 4
6 §S5560123 I P PR St -1 CYLINDER ASSY
B-1 556012301 10 4- CYLINDER
6-2 $56012302 IRVE S JOINT
6-3 556012303 1119 — SILENSOR
7 556012304 217+ #I h3X45 BOLT, SOCKET M3X45
8 555560121 1T 7—Fz2—-71000 AIR TUBE, 1000
9 55560131 Tebryery o KNUCKLE
118-891-207
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K . 3%¥) BB{% / Upper feed mechanism / Obertransportvorrichtung
/ Mécanisme de |’entrainement supérieur / Mecanismo de la alimentracién superior

Yo =)
-
‘5\
=

—29

118-891-206
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K. Lkix¢) B{R / Upper feed mechanism/ Obertransportverrichtung

/ Mécanisme de ['entrainement supérieur / Mecanismo de la alimentracién superior

REF.NO. CODE Q'TY BEaX oS NAME OF PARTS RMWY
1 $55560081 1% % JLF BUSHING, F
2 555560082 1| A48 BUSHING, B
3 555560099 1|[+ax4TUuDD A INNER PRESSER CAM, UD
4 §585527172 2|7+ 7 E 16X8 BOLT, SOCKET (CP) M6X8
5 555560101 1|+s*4Tupay K INNER PRESSER ROD, UD
6 555560100 == FxTY s NEEDLE BEARING
7 $55560113 B R S AV J\ LINK, A
8 555560102 1jupRY FE- ROD PIN, UD
9 $55560083 NEEPLE ¥k CONNECTING LEVER
10 555534323 1|7++E M F5X18 BOLT, SOCKET M5X18
1 S85560084 NEEPEE 354 % PIN
12 5$55560106 2(UDFIAYEV VI NT - ADIUSTING SHAFT COLLAR, UD
13 555518028 2|7F 7K 35X5 BOLT, SOCKET (CP) M5X5
14 555560078 HEEPEZES SPONGE
15 $55560080 HEEFY SHAFT
16 555531092 1|7+ R kax12 BOLT, SOCKET M4X12
17 104450109 I EFS-PT:] RUBBER CAP, 8
18 555560057 1Ly CONNECTING PIN
19 555560086 1|23 100 OIL WICK, 100
20 $55560065 1MNzuvwaroaay CONNECTION
21 555560059 TE>Y b & STOPPER CLAW
22 555560060 Mty Lesrvra PRESSER CONNECTING PLATE
23 555560056 1MAHTEY L4y PRESSER BAR CONNECTION
24 $55560059 e Ay & STOPPER CLAW
25 5585560064 1|7+ b3xs BOLT, SOCKET M3X5
26 555560056 1A Ry Ly PRESSER BAR CONNECTION
27 555560059 2IEL b XY A STOPPER CLAW
28 555560064 1|7 FFJ k3X5 BOLT, SOCKET M3X5
29 $55560050 Ti+hatHIHEY INNER PRESSER BAR
30 555560057 3[Lerves CONNECTING PIN
31 555560058 3|2y os OILWICK, 25
32 555560063 1ZLRrARTR27SY SHAFT, SLIDE BLOCK
33 555560062 1[7LFxhoa< SLIDE BLOCK
34 557814503 21708 b AT4 RETAINING RING, EXTERNAL 4
35 $55560058 1|23 25 QILWICK, 25
36 555560061 1|ZLFArS STEADY PLATE
37 555537136 2|EZas5x1i0 SCREW, M5X10
38 555560094 Te=—nis1s 775 OILTUBE, 75
39 $12718000 3|43 AR TILN CHEMICAL FELT
40 555560079 1|dat RUBBERCAP
41 555560086 122120 OIL WICK, 120
42 555560085 1|z >100 OILWICK, 100
118-891-206
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L. ¥ v #81% / Feed shaft mechanism / Transport Welle / Mécanisme de I"arbre entrainement
/ Mecanismo de la eje alimentacion

118-891-211
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L. %" #MRE8R / Feed shaft mechanism / Transport Welle / Mécanisme de I"arbre entrainement
/Mecanismo de la eje alimentacién

REF.NO. CODE Q'TY o o 4 NAME OF PARTS RMY
1 555560081 1| A % JLF BUSHING, F
2 555560081 1| % #JLF BUSHING, F
3 §55560322 o usoxzi FEED SHAFT BUSHING
4 555560320 1{UD¥ 7 £ 2 JLB UD-SHAFT BUSHING, B
5 555560321 HEFVPEIEE ¥ FEED SHAFT BUSHING, B
6 $85560324 HEESIVEY" OILSEAL
7 555560324 N EERIVES" OILSEAL
8 555560331 IREE @I OILSEAL
9 555560313 e AV FEED SHAFT
10 $12718000 1T 2hARITNE CHEMICAL FELT
11 116920001 1Ao7 VT9RSAPVLT THRUST RING
12 555560316 1Az uoF FEED ARM
13 §55535034 2|7+ K kh6X20 BOLT, SOCKET M6X20
14 555560310 142 VEHL2 1 FEED BRACKET ASSY
15 555531094 2|k X7E5 RETAINING RING, E5
16 5§55560308 20F 57U R X WASHER, PLAIN
17 $55518028 1|7+ %K 25%5 BOLT, SOCKET (CF) M5X5
18 §55560311 1F7UnmFE PIN
19 $55531094 1| b 2 7E5 RETAINING RING, E5
20 $55560308 217V TPYH X WASHER, PLAIN
21 555560373 1= — e 7200 TUBE, 200
22 555560312 1]z 2300 QILWICK, 300
23 §555F0148 1|7T/Lk3X18 FELT, 3X18
24 555515087 e Z—list FAHITA TUBE SUUPPORT, A
25 555560204 1P FH Ik 4Xe BOLT, SOCKET M4X6
26 555560317 1i#2Jupd <o 3 FEED CONNECTING ARM ASSY, UD
26-1 $56031701 1A 2 JuDEN~v FEED CONNECTING ARM, UD
26-2 556031002 1|#2U k&1 PIN
27 5$55531094 2| b ATES RETAINING RING, E5
28 555560308 2|12 U R P HR WASHER, PLAIN
29 $55528068 1|7+ K k5x20 BOLT, SOCKET M5X20
30 $55560058 2{zv>25 OILWICK, 25 '
31 $55560079 1134t RUBBER CAP
32 555560318 2{Fx2vupl) o FEED LINK, UD
33 $55560343 IREAVE T VR SR VAV, b BACK CYLINDER CONNECTION
34 555560339 HogxosULeyryOyrs s LOWER FEED CONNECTING ROD ASSY
35 $55560337 Hest7Uhi LOWER FEED CAM
36 $85827172 {7+ 74K Z6x8 BOLT, SOCKET (CP) M6X8
37 555560315 EA A b FEED SHAFT ARM
38 555528058 1|7+ £ F6x12 BOLT, SOCKET M6X12
39 555560338 M PEE & AVRVAY, LN PIN
40 $55531094 4|+ A TES RETAINING RING, E5
41 555560308 4 A7 KEHALPpHH % WASHER, PLAIN
42 $55560314 T b ADE12 RETAINING RING, E12
43 555560106 1UDF IV I 2HS— ADJUSTING SHAFT COLLAR, UD
44 555518028 1|7+ 7K 2s5x5 BOLT, SOCKET (CP) M5X5
45 555560319 1|ups o SHAFT, UD
46 512718000 115738070 CHEMICALFELT
47 555560106 2lupFas ey ivhs— ADJUSTING SHAFT COLLAR, UD
48 555518028 2{7F v HK 255 BOLT, SOCKET (CP) M5X5
49 104450109 1|dats RUBBER CAPF, 8
50 555560335 117 )UDH 4 FEED CAM, UD
51 555535999 2|7+ 7K 26X6 BOLT, SOCKET (CP) M6&X6
52 §55560336 14 vupay F FEED ROD, UD
53 $55560315 HEFAPE AP FEED SHAFT ARM
54 555528058 1|7+ ®RN rex12 BOLT, SOCKET M6X12
55 555560338 PAVEE SV RVARY, &N B2 PIN
56 §55531094 2| b 27E5 RETAINING RING, E5
57 555560308 2|1F2 VD EEAPY SR WASHER, PLAIN
7118-891-211
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M. 7 — JBB{R / Gauge parts / Lehren / Pidces du jauge / Piezas de calibradores

3-1

*7L 3 8%
!/ OPTION PARTS ]

7 a 85
/ OPTION PARTS

73 ERG
/ OPTION PARTS

118-891-231

N. 741y 73y 7% (-705) / Quick reverse mechanism (-705) / Umkehr (-705)
/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversién rapida (-705)

21

118-891-237
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M. 7 — ZBifk / Gauge parts/ Lehren / Pieces du jauge / Piezas de calibradores

REF.NO. CODE |qQTy by o NAME OF PARTS RIVE

1-1 SS5560049 |  1|FhA# INNER PRESSER FOOT

2 $55S60048 | 1|73 #1 b axs BOLT, SOCKET, M4X5

3-1 $SSS60051 |  1]v 4143 OUTER PRESSER FOOT ASSY

4 $55527174 | 1|7 ##n kaxto BOLT, SOCKET M4X10

5 555560234 | 1|nuts NEEDLE PLATE

6 $55560235 2% 2 Taxs SCREW, FLAT M4X8

7 $55560236 | 1|hocsr SLIDE PLATE, R

8 $SSS60237 | 1|h4 4 &L SLIDE PLATE, L

9-1 §55560309 | 1[4y FEED DOG

10 062401012 | 2|3 ~amaxto SCREW, PAN M4X10

TR “ OPTION PARTS *

1-2 $SSS60400 | 1|3H44Ta INNER PRESSER FOOT, A

32 $SSS60410 | 1|v kA #T43A OUTER PRESSER FOOT ASSY, A

1-3 555560401 | 1|3 m4%xs INNER PRESSERFOOT,B | |
33 $SS560411 | 1| hAHT s OUTER PRESSER FOOT ASSY, B

9-2 555560420 |  1|%4 /%A FEEDDOG,A -
118-891-231

N. 7 A7\ 7% (-705) / Quick reverse mechanism (-705) / Umkehr (-705)
/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversién rapida (-705)

REF.NO. CODE |qmy B xq NAME OF PARTS RIVY
1 $55560207 120 d—-Lryss CYLINDER CONNECTION ASSY
2 100511003 UPEERLN SCREW, SM4.76
3 149094001 NI/ ELR=2 SOLENOID LEVERSTUD
4 501304001 1{3 %% V6.35X18 SCREW, SM6.35X18
5 149095001 14 H % WASHER, PLAIN 6
6 555560205 HWovrd-93 CYLINDER ASSY
6-1 556020501 1M d— CYLINDER
6-2 556019202 1vx7 JOINT
6-3 556012303 14— SILENSOR
7 555560202 1l 7P—%2-F700 AIR TUBE, 700
8 555560206 1Mo d—trUvras CYLINDERSETTING PLATE
9 555535034 27+ H i+ 6X20 BOLT, SOCKET M6X20
10 55528578 2\ Hx2-6 WASHER, SPRING 2-6
11 $55560209 72y <rvon KNUCKLE
12 $55530804 1|32+ te NUT, 3 M6
13 $55518065 3|7+ # I b5X14 BOLT, SOCKET M5X14
14 555590625 3|1 xYHR25 WASHER, SPRING 2-5
15 558530715 1v¥FEL COUPLING PIN
16 $55554839 2|k X7E4 RETAINING RING, E4
118-891-237
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/ Mécanisme de la minuterie I'arbre du crochrt rotatif
/ Mecanismo de sincronizacién del ejedel garfio giratorio

.Y E A 1 2 2 J R / Rotary hook shaft timing mechanism / Greifewellensynchronisation

MQ

-6 .
17 oL

23
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P. <842 1 X > J R /Rotary hook shaft timing mechanism / Greifewellensynchronisation
/ Mécanisme de la minuterie de I'arbre du crochet rotatif
/ Mecanismo de sincronizacién del eje del garfio giratorio

REF.NO. CODE |qQ7y ErAd NAME OF PARTS RVY
1 $55560242 HEES XL HORIZONTAL HOOK BASE, R
2 $55560295 1o R x2S 2400 BUSHING, U
3 $55560357 115107 PIPE
4 $07333001 HERS AL oL OIL FEEDING PIPE, S
5 555560267 S IPY) BEARING
6 $55560243 IEE N OIL SEAL
7 555560259 1k 29¢28 RETAINING RING, €26
8 555560262 2lRFy Ly BEARING
9 555560263 B IPY BEARING
10 $55560277 1+—Fr—rg1re |PIN
11 $55560272 fle=—itqF35 TUBE, 35
12 555560285 1|2s 260 OIL WICK, 60
13 $55560253 HEEST ) HORIZONTAL HOOK SHAFT
14 $$5560290 1|ops 2 ¥4 —5 GEAR, S OP-SHAFT
15 555518028 2|7+ 15x5 BOLT, SOCKET (CP) M5X5
16 $55560256 HEEPTE L2 GEAR, S
17 $55518028 2{F+ 4 * 15%5 BOLT, SOCKET (CP) M5X5
18 $55560262 1|xpyss BEARING
19 555560258 1Nhrvss 77594 OIL PAN, H-HOOK SHAFT
20 $$$537509 2|e35asxs SCREW, M5X6
21 555560269 HPEPLE 25 LOWER SHAFT GEAR ASSY
22 $$5560270 IPEP TP WASHER
23 555560267 S IPY) BEARING
24 $55560264 1o 2 U uBRAM S — LOWER SHAFT HOLDER, BR
25 555560266 1louss O RING
26 $$5560243 1 1ns—n OIL SEAL
27 $55537229 3|7+ 4% 3ax5 BOLT, SOCKET (CN) M4X5
28 $5$537210 3{4%5 % Uaxe SCREW, FLAT M4X6
29 $55560271 1|hekd14H5— COLLAR, H-HOOK
30 $55535034 1|7+ %1 r6x20 BOLT, SOCKET M6X20
31 555560281 HEEPL T OPENER SHAFT
32 $55560282 123280 OIL WICK, 80
33 142274009 1|d46tra2 RUBBER CAP, 4.2
34 555560288 1opFamevyroFrL—i ADJUSTING GUIDE RAIL, OP
35 $55560278 =T —Fameyr ADJUSTING PIN, OPENER
36 $55560291 1|opEy—rars3 GEAR BASE ASSY, OP
37 $$5518420 1lou %10 O RING, 10
38 $55527170 217+ £ 25%6 BOLT, SOCKET (CP) M5X6
39 $55560280 2|7+ #23x6 BOLT, SOCKET M3X6
a0 $55560260 IEELEDE LUBRICATION SHAFT
41 $5$560246 HEEA Y R RO DX OIL TANK, H-HOOL BASE
42 $55560357 1547 PIPE
43 $55518349 1|7+ % b 3%6 BOLT, SOCKET M3X6
44 $55560261 HEECEST T LUBRICATION SHAFT BUSHING
45 555560247 tlrons—n OIL SEAL
46 $5$560244 e~ pisyse SHEET PACKING
47 $55527174 9|7+ % kax10 BOLT, SOCKET M4X10
48 $55560279 1A—-FFr—ryyiraq OPENER SETTING BRACKET
49 $55560286 1|#~-FF=m7 OPENER ARM
50 $55560287 1+ —Fr—mFre PIN
51 $55560276 tlect—7+ - OPENER, BC
52 555554839 1|k %74 RETAINING RING, E4
53 $55537269 2|e5a3x6 SCREW, M3X6
54 $56024101 1[He2R=%—=(03) .... t=0.3 |SPACER, 0.3 ... .00 0o, t=0.3
54 556024102 1|hez2s—4—(04) .... t=0.8 |SPACER, 0.4 .. . ..o o t=0.4
54 $$6024103 1|hex2~—4%—(05) .... t=0.5[SPACER, 0.5 .. .. ... t=0.5
55 $55560239 1|h= HORIZONTAL HOOK
56 $55560240 1l£E BOBBIN
57 $55538124 2|7+ #a rexzs BOLT, SOCKET, M6X25
58 $55560252 1= rgrarsens— ECCENTRIC COLLAR
59 555560245 1| A7 RETHFH X WASHER
60 $55560273 1|z ws OIL WICK, 25
118-891-302
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Q. & 7 &h - FERRE{R / Vertical shaft and lower shaft mechanism

/ ArmwellenUndGreifermechanismus
/ Mécanisme de |’axe de bras et de |"axe du crochet rotarif

/ Mecanismo del eje del cangrejo y eje de la transmisién superior

118-891-303
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Q. % 7#h- T HER / Vertical shaft and lower shaft mechanism
/ ArmwellenUndGreifermechanismus
/ Mécanisme de |'axe de bras et de |'axe du crochet rotarif
/Mecanismo del eje del cangrejo y eje de la transmisién superior

REF.NO. CODE Q'TY st of NAME OF PARTS RM
1 $55560328 1oa 9o A 8IF LOWER SHAFT BUSING, F
2 S07333001 1A s Fre1 TS OIL FEEDING PIPE, S
3 5558560326 NES PP EI) OIL SEAL
4 555560368 HPEPEZEE N LOWER SHAFT BUSHING, B
5 $585560327 1AL —0 QILSEAL '
6 §55560268 112822 LOWER SHAFT
7 $55560329 IVESEAE F 1] LOWER SHAFT COUPLING ASSY
7-1 556032903 1Mz2u—-7 SLEEVE
8 555560332 2|7+ HYEX108 Y A -{BOLT, SOCKET M&6X10S
9 $55537027 2|7+ VK I6X8K Y A BOLT, SOCKET M6X85S
10 555560325 1|52 Y4o8 LOWER SHAFT, B
" 144875001 75— PLUNGER
12 538268001 175 -2 PLUNGER SPRING
13 $38442001 A xS SCREW, SM6.35X5
14 §55560369 IR RV S SR B - BELT PULLEY ASSY, LOWER
15 555510615 1Mava L~z LOCK LEVER SPRING
16 555510616 Ay a - LOCK LEVER
17 555510617 sV RACHET
18 $55510618 | R RV CONNECTING LINK
19 555510620 1|70 PIN, COTTER _
20 $585510613 tlavyorLii—s4 LOCK LEVER SHAFT
21 $585510614 1MavsLn—nizss SHAFT, SPRING
23 $85527170 2|7+ 4K 35%6 BOLT, SOCKET {CP) M5X6
24 $55510619 1MNZFTv iz SPRING
25 $55560370 U VRN L BELT SHAFT, LOWER
26 555537026 1|7+ +#HUsX8 BOLT, SOCKET (CN) M5X8
27 555537185 1|7+ 93K 26X6 BOLT, SOCKET (CP) M6&X6
118-891-303
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R . fa:mEERIR / Lubrication / Schmierung / Lubrification / Lubricacion

118-891-350
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R. #5HERRIR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |qQ'ry ELXq NAME OF PARTS RV
1 555560160 2|23 450 OIL WICK, 450
6 $55560068 1F2—-FHIF TUBE GUIDE
7 §55560064 1| F7F+EN+3xX5 BOLT, SOCKET M3X5
8 555560066 1ih"w LEATHER
9 555560064 1|7+#H A b3X5 BOLT, SOCKET M3X5
10 $55530025 1{eSHH2d 135 WASHER, PLAIN L 3.5
11 §$55560089 T(Fxams OIL PIPE
12 142274009 2|d4a+t42 RUBBER CAP, 4.2
13 555560088 1144 x Ot WICK SUPPORT
14 §55528563 1|7+ # I bsxs BOLT, SOCKET M5X8
17 555560030 2127 U252 PIN, SPRING 4
18 555560031 N AV - v ¥ V] SPONGE
19 555560029 1185 % Yax8 SCREW, FLAT M4X8
20 $55560033 LAY S B o I g 2 o | PN FELT
21 555560006 1|/ 7—4A7Ts 1B FELT,B
22 555560005 17ZP-~4A7T)L LA FELT, A
23 555560040 2|23 250 QILWICK, 250
24 555560093 THEZ— s 7250 OIL TUBE, 250
25 $55560090 1|22 520 Ol WICK, 520
26 $55560035 1[E=— 1t 7520 OIL TUBE, 520
27 $55560036 1123620 OIL WICK, 620
28 SSSS60092 1€ == st F560 OIL TUBE, 560
29 $55560087 WFPFodbiasF PIPE
30 514189100 Hea—3+0 TERMINAL
31 555560366 1|E==us81 F150 OILTUBE, 230
32 142274009 1S 6€a42 RUBBER CAP, 4.2
33 555560118 1E=—nsr 7140 OIL TUBE, 140
34 555560119 1|z 3220 QILWICK, 220
35 SSSSEQ148 17T )L b 3X25 FELT, 3X25
36 SSSA30022 MNer-—Fns35= CABLE CLAMP
37 $55530078 1leESHHrFame WASHER, PLAIN M 4
38 555560105 1{upFa LY d 17Tk FELT, UD ADJUST. BARCKET
39 555560104 1|17z radHx FELTSUPPORT
40 5555837136 2k Fasxi0 SCREW, M5X10
41 $55590625 1|78 % ¥ H %25 WASHER, SPRING 2-5
42 555516287 Hes#HxFams WASHER, PLAIN M 5
43 555560091 T EZ—Jure1 380 OIL TUBE, 380
44 $55560367 2lyfzyaqse Y-JOINT
45 558560377 1E=—urer Fa0 OILTUBE, 40
46 $55560249 1\E=~anrir 7370 OILTUBE, 370
47 $55560248 1\E==rnii1F170 OILTUBE, 170
48 555560372 N PENE IS P2 SPONGE, LOWER SHAFT
49 555554223 1[AKESFHT SPONGE SUPPORT
50 $55553052 13 %% 2357x45 SCREW, SM3.57X4.5
51 538735001 INEE SIS OIL FEEDING PIPE
52 555560356 71— 114 PLATE, FILTER BRACKET
53 555560357 Wiers PIPE
54 538247000 Lk 4 SUB-TANK
55 555560362 2|3 6€ RUBBER CAP
56 544995000 112z FELT
57 555560361 IRERIEEF & FILE B PACKING
58 555558040 2|2 A% T357X8 SCREW, SM3.57X8
59 555556603 2|3 # 2 ¥357X19 SCREW, SM3.57X19
60 $55560365 1= — i1 Fasp OIL TUBE, 450
61 507876101 1NF2z-FRMYIS— TUBE CLIP
62 555530625 1Wovvaveses CUSHION CLAMP
63 555558040 T2 A% 3578 SCREW, SM3.57X8
64 §55530025 1iESHFH24 135 WASHER, PLAIN L 3.5
65 $55560374 AL SRV NSV FASTENING BAND
66 555560357 1|17 PIPE
118-891-350
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S . %%B3{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

118-891-402
T . K& A BIR / Tension release mechanism / Spannugsverminderungsvorrichtung

/ Mécanisme de la lache de tension / Mecanismo relajador de tensién

118-891-404
29




S. #5BAR / Bobbin winder mechanism / Spuler / Mécanisme du bobineur

/ Mecanismo del devanador de la canilla

REF.NO. CODE  {qTy =T NAME OF PARTS R

1 $25420051 | 1|®E>+4IR BOBBIN PRESSER, R

2 $25413101 | 1}KELAHITTH 43 BOBBIN PRESSER SHAFT ASSY

3 062400816 | 1|+ ~24xs SCREW, PAN M4X8

4 026040236 | 1|E5¥Hx3H%a WASHER, PLAIN 4

5 525790001 T hexTo94503 B-WINDER SHAFT BRACKET ASSY
6 $85560222 | 1|1 rvxmrus BOBBIN WINDER SHAFT

7 048060342 | 1|t x7E6 RETAINING RING, E6

8 $23651001 | 1|7+ ESexehy x SET SCREW, SOCKET (FT) M6X6
9 $25417001 | 1|1 rw#six SPRING

10 $25418101 | 1« rv*E K52 SPRING

11 $25409001 | 1|1 re& 4 BOBBIN WINDER SHAFT

12 S25410050 | 1|1 rv%s = BOBBIN WINDER WHEEL

13 $25789000 | 1|ds729 RUBBER RING, 29

14 012400636 | 2|7+t Saxs SET SCREW, SOCKET (FT) M4X6
15 S10174000 | 1{kauz3srr% DUST GUARD PLATE

16 $55560216 | 1|7+ % rsx3s BOLT, SOCKET M5X35

17 025080132 | 1|eS¥#xs3ms WASHER, PLAIN § 8

18 §55554135 | 1{1v 25w ks NUT, 1 M5

19 $25478001 | 1|x=z KNIFE

20 062680616 | 1|3 ~J4.37-20%6 SCREW, PAN SM4.37-40X8

21 $55535994 | 1[zxTuLsEs PIN, SPRING

22 S38736001 | 1|4 rv%1r¥amv o3 BOBBIN WINDER TENSION ASSY
23 $55528147 | 1|77 4% 24x6 BOLT, SOCKET (CN) M4X6
118-891-402
T. %#% X B{% / Tension release mechanism/Spannungsverminderungsvorrichtung

/Mécanisme de Ia lache de tension / Mecanismo relajador de tensién
REF.NO. CODE _ |qTy ExAd NAME OF PARTS R

1 555560150 | 1|rhonsanvss THREAD FLOAT LEVER ASSY

1-1 $56015001 1 banvgns THREAD FLOAT LEVER

1-2 $55560195 | 1|=— KraO—3Sex2s NEEDLE ROLLER, 6X25

3 $55531021 17 % bexis BOLT, SOCKET M6X16

4 §55560149 |  1|L/S—huw s s LEVER SETTING PLATE

5 $55538042 |  2|%3 % Yax12 SCREW, FLAT M4X 12

6 SSSS60147 | 1|1 by Lsi— THREAD FLOAT LEVER

7 §55560144 | 1|1 bohomF THREAD FLOAT PLATE

8 120263002 | 1|4>% U437 SHOULDER SCREW, SM4.37

<-7058 > <For " -705" >

9 SSS560145 | 1|Vl /o k SOLENOID

10 $55554835 | 1| b x 7E3 RETAINING RING, E3

11 §55560146 | 1|viL /A KhUvrc4 SOLENOID SETTING PLATE

12 $SSS37254 |  2(v X xaxs SCREW, M4X8

13 $55531207 | 2|eS¥#xF1a WASHER, PLAIN M 4

14 555560151 TEz—Fa2—-F120 TUBE, 120

15 §S$$30020 | 2({FyFvsRU—7F ADHESION SLEEVE

16 $SS$30021 | 2{¢vIrFa—J INSURATION TUBE

118-891-404
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U . %1V 8% (-705) / Thread trimmer mechanism (-705) / Fadenabschneideidevorrichtung (-705)
/ Mécanisme de coupe-fil (-705) / Mecanismo de la cortadura de hiros (-705)

®

10
=N
)

S 9

118-891-403
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U . RY1Y Bk (-705) / Thread trimmer mechanism (-705) / Fadenabschneidevorrichtung (-705)
/ Mécanisme de coupe-fil (-705) / Mecanismo de la cortadura de hiros (-705)

REF.NO. CODE |qTY B A NAME OF PARTS |
1 555560303 1| aAF ARG rdS FIXED KNIFE SUPPORT BRACKET
2 555560302 1faFr122x FIXED KNIFE
3 555558031 21 AR T357X8 SCREW, SM3.57X8
4 555560304 IEEE T AT SPRING, THREAD HOLDING
5 555538031 2| A2 Y357x8 SCREW, SM3.57X8
6 585527178 2|7 F+#HNL h5X25 BOLT, SOCKET M5X25
7 555516287 2|esHARFLYs WASHER, PLAIN M 5
8 555560294 12 FARSy, DRIVING KNIFE SHAFT
9 $55560292 L 2 S DRIVING KNIFE
10 §55518349 2|7+ E N F3XE BOLT, SOCKET M3X6
1 555531111 2|ESHHRXFIY3 WASHER, PLAINM 3
12 521775001 2|1tV b —73 SETSCREW COLLAR ASSY
13 555560299 17 ES AR Fas 2 DRIVING KNIFE ARM ASSY, A
14 555527174 1|7+ H b axio BOLT, SOCKET M4X10
15 555560300 1N FoA A Fpy x DRIVING KNIFE ARM ASSY, B
16 §55531092 1| 7+#u rax12 BOLT, SOCKET M4X12
17 $55560293 MW ESARL Y DRIVING KNIFE CONNECTION
18 555554835 21 AT7E3 RETAINING RING, E3
19 §55560305 11 b2V F THREAD TRIMMER SOLENCID
20 555560306 1YL /1KUY r14 SCLENOID SETTING PLATE
21 555531092 2|7 FHEIL b ax12 BOLT, SOCKET M4X12
22 555531208 2(ixoHR2-4 WASHER, SPRING 2-4
23 $55560151 1E==nFa—-F120 TUBE, 120
24 §55528031 1|7 F+#I h6X14 BOLT, SOCKET M6X14
25 555528578 1|32 Hx2-6 WASHER, SPRING 2-6
28 $55560298 1o Ryt RHFLT DRIVING KNIFE ARM
29 555534008 1|7+ #FI b axia BOLT, SOCKET M4X14
30 557814502 1|10~ — ROLLER
3 552814503 17Utk bxT74 RETAINING RING, EXTERNAL 4
32 555560307 T b&xHA THREAD TRIMMER CAM
33 555531092 3|7+ b ax12 BOLT, SOCKET M4X12
34 $55535952 F~hLRWLdT TERMINAL BLOCK, ARM
35 5585535971 1A% T25X12 SCREW, Mi2.5X12
36 555530022 117527 CLAMP
37 555558040 1|2 2 %3357%8 SCREW, SM3.57X8
38 555530025 1les¥Hagr3s WASHER, PLAINL 3.5
118-891-403
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V. REFEIFR / Thread tension / Faderspannung / Tension du fiil / Tensién del hilo

32 33

34 35

33

118-891-418




V. REFRAR / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

REF.NO. CODE |Q7TY ErxA NAME OF PARTS RMVY
1 555560134 11753 n o8y TENSION ADJUSTING STUD, 15T
2 $55520224 21 rran e TENSION DISC
3 $52022601 1|1 rxaysng TENSION SPRING
4 555520225 1]Fams+y b NUT
5 555560133 g1 1FFa051 N4 THREAD HOOK, 1ST
6 555560136 1gansrassz TENSION PLATE ASSY
7 555560391 201 hFanm oy TENSION ADJUSTING STUD
8 556013502 1F3v18c b7 g THREAD GUIDE
9 145446001 4lrrFassHs TENSION DISC
10 159805001 2|1 rFATLHSAHT TENSION DISC PRESSER
11 $07490001 211 rFIHUNR TENSION SPRING
12 149566109 | 2|1 rF3meryt TENSION NUT
13 555560138 1|1 rhs THREAD HOOK
14 555537288 2| r > 22ax5 SCREW, TRUSS M4X5
15 555510694 HIESNINNES ST TENSION SPRING GUIDE ASSY
16 118319001 1o xxv238 SCREW, SM2.38
17 555510792 1|1 FF35 2Ky TENSION ADJUSTING STUD, §
18 $55510689 1|4k FURE TENSION SPRING
19 $$5510697 IEE S A NUT
20 $55560141 1t raniqs TENSION RELEASE PLATE
21 112712001 2|42 %5357 SHOULDER SCREW, SM3.57
22 555560148 2l ranx gy SHOULDER PIN, TENSION RELEASE
23 $55560143 HERES R P PUSHER PIN, TENSION RELEASE
24 552022602 1|82 SPRING :
25 $55560142 1720+Y rma NUT, CAP M4
26 555554137 11924 ra NUT, 1 M4
27 $55510690 1|4k PUKRZ b3 STOPPER
28 062670512 1|7+~ 2357-30%5 SCREW, PAN SM3.57-40X5
29 555560137 11 rFamoEmns - COLLAR, TENSION STUD
30 $55537229 1|7+ 7K2ax5 BOLT, SOCKET (CN) M4X5
31 $55534629 2| h5 2 a4xs8 SCREW, TRUSS M4X8
32 555531568 114 k25U THREAD GUIDE, U
33 555534629 1|+ 52 24x8 SCREW, TRUSS M4X8
34 $55560139 11 +#H4D THREAD GUIDE, D
35 555560140 2[435 % vsxs SCREW, FLAT M5X8
36 §555528206] 2|v7U K x STOPPER, TENSIO NUT
118-891-418
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W. ¥ X1 v FE{& (-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/ Mécanisme de interrupteur de genou (-705) / Mecanismo del conmutador de rodilla (-705)

1

m_ﬂmm‘

3

118-891-507
X . FE A A v FE{% (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuei (-705) / Mecanismo de conmutacion manual (-705)

1-15

118-891-509
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W.EH# 21 v FER (-705) / Knee switch mechanism (-705) / Knieschalter {-705)
/ Mécanisme de interru

pteur dngenou (-705) / Mecanismo del conmutador de rodilla (-705)

REF.NO. CODE |qQ71v Ex X NAME OF PARTS R

1 SSSC60390 1 EHFRTYF23 KNEE SWITCH ASSY

1-1 142026003 1HeHFR1YFa7Ts KNEE SWITCH SHAFT

-2 142027001 He¥RIYFasTrasy KNEE SWITCH SHAFT BRACKET

1-3 100463001 1| ho &N k794 BOLT, $M7.94

1-4 114967001 Hed7PF2 by KNEE LIFTER PLATE STOPPER
1-5 110087001 1% 1595 BOLT, SM5.95

1-6 $07027001 1EF2LYF PV 15 K-LIFTER SWITCH SETTING PLATE
1-7 062401006 { 4|+ ~=4x10 SCREW, PAN M4X10

1-8 025040233 | 4|eS¥HzFarma WASHER, PLAIN M 4

1-9 028040243 | 4[5z ¥# %24 WASHER, SPRING 2-4

1-10 021400164 | 4|*v r1o 24 [NUT, 1 M2

1-11 $55560390 1|24vFa-Fsz SWITCH & CORD ASSY

1-11-1 556039001 HIY PRI YFSS FOOT SWITCH ASSY

1-11-2 220077001 17359 hr5—g14 PLUG COVER, #14

1-11-3 143522000 10z 8— NYLON CONNECTOR

1-12 149799000 | 1|15V 7s BEAD BAND, S

2 034422503 | 4|{+%5 %7 %58.1%25 WOOD SCREW, FLAT M4.1X25
118-891-507
X.FEZ 1 v FBIE (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuel (-705) / Mecanismo de conmutacién manual (-705)
REF.NO. CODE |[o1v B Ao NAME OF PARTS RNV

1 §$SSCe0177 1A YF43 SWITCH ASSY

1-1 555560177 NATYFHIN- SWITCH COVER

1-2 $55560175 3[2arvs SWITCH, UB-15KKS1N

1-3 $55560176 | 2|xfv# SWITCH, UB-15KKS1M

1-4 555560184 | 5|L>x LENS

1-5 556017001 1A vKa>v—2QR PUSH BUTTON MARK, QR

1-6 $S6017002 1*okaLv—2cD PUSH BUTTON MARK, CD

1-7 $S6017003 1|#of22v—BC PUSH BUTTON MARK, BC

1-8 SS6017004 | 1|+ #Ha>v—4Hs PUSH BUTTON MARK, HS

1-9 556017005 1|2 #a>v—2PC PUSH BUTTON, PC

1-10 $55560183 5[z PUSH BUTTON

1-11 $55560181 T]/v— % 21050 HARNESS, 1050

1-12 UB5054000 | 1|a3%% 2xHp-8 CONNECTOR:XHP-8

1-13 L04230001 8|3 %4 FSXHO0ITPOG CONTACT:SXHO01TPO6

1-14 $55C60185 1A—22A% & HARNESS ASSY, A

1-15 $$SC60375 1|n—x28% 3 HARNESS ASSY, B

1-16 $55C60199 1fn—xz2cyz HARNESS ASSY, A

1-17 $55C60480 1|n=—%22D7 3 HARNESS ASSY, D

1-18 503815001 Hazxssx4y 76 CONNECTOR CAP, 6

1-19 153969000 R PEETEEF NYLON CONNECTOR, 12P

1-20 555560374 R PRV E- FAOPR FASTENING BAND

1-21 555560178 121vFnn—14s SWITCH COVER PLATE

1-22 $55537288 | 2|+ 5 zaaxs SCREW, TRUSS M4X5

2 $55560204 | 2|7 #H ) b axe BOLT, SOCKET M4X6

3 $55530078 | 2|es¥HxFams WAGSHER, PLAIN M 4
118-891-509
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Y . ZIERAfR (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de la pression d"air (-705) / Mecanismo de la presion de aire (-705)

- 118-891-514
AA I 7 U F1 T~ 2FF (-705) / Presser foot actuator mechanism (-705)

/ StoffdriickeruBstellvorrichtung (-705) / Mécanisme d’activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)

118-891-517
37




Y . Z2EBB{R (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de [a pression d"air (-705) / Mecanismo de la presién de aire (-705)

REF.NO. CODE [qTy £ X oA NAME OF PARTS RV
1 §55560392 | 1|FrusindatAs s SOLENOID VALVE SET, 4
11 SSSC60387 | 1|7>orinsas s SOLENOID VALVE ASSY, 4
1-1-1 $55560387 | 1|rrv=#irayz AIR MANIFOLD ASSY, 4
1-1-1-1 §56038701 | 4|7>unnd SOLENGCID VALVE
1-1-1-2 SS6038702 | 8| x xTax20 SCREW, M2X20
1.1-1-3 $56038703 | 4|#Hz4v b GASKET
1-1-1-4 $56038704 | 1|z 7w=HK—ika AIR MANIFOLD, 4
1-1-1-5 $53072003 | 6|73% PLUG
1-1-1-6 $S6038705 | 3|vxFa JOINT, A
1-1-1-7 $S6038706 | 2|vx7s JOINT, B
1-1-2 555560396 | 1[az4 24z s CONNECTOR ASSY, 4
1-2 $56038712 | 2|z7v735- AIR MAFLER
1-3 509228000 | 1|14 =v7n NIPPLE
1-4 $09318101 | 1|1 59L—% INTEGRATER
1-5 $S6038713 | 1|=v s NIPPLE, B
1-6 $56038714 | 1|f—nsin v BALL VALVE
1-7 $56038715 | 1|=v7arc NIPPLE, C
1-8 SS6038716 | 1[/SLTrUYH 14 VALVE SETTING PLATE
1-9 SS6038717 | 4| # 3 Vaxas SCREW, M4X38
1-10 $55531208 | 4|/i2 44324 WASHER, SPRING 2-4
1-11 $55531207 | 4|e54HxFama WASHER, PLAIN M 4
2 $51073424 | 2|4 % ¥asx20 WOOD SCREW, M4.5X20
118-891-514
AA BRI 7 7 F 1 I — 2Bk (-705)/ Presser foot actuator mechanism (-705)
/ StoffdrickerfuBstellvorrichtung (-705) / Mécanisme d'activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)
REF.NO. CODE [q7y ErxA NAME OF PARTS RV
1 $55860172 | 1|y ura—u3 CYLINDER ASSY
1-1 $56017201 | 1|ov>a— CYLINDER
1-2 556017202 | 2{v%7 JOINT
2 $$6017203 | 2|7+ +5x45 BOLT, SOCKET M5X45
3 $55560174 | 1|suva—*oxy SCREW
4 $55528070 | 1[3v27v ks NUT, 3M8
5 $SS560169 | 2|z 7~52-7870 AIR TUBE, 870
118-891-517
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Z . (B SAREE{% / Accessories / Zubehdr / Accessoires / Accesorios

W@/
L s Lo

D =P

12 o G’/

118-891-910
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Z. {TEBSEAR / Accessories / Zubehdr / Accessoires / Accesorios

OHREDHEMITET I LHHBUET,

® The details of included accessories are subject to change.

® Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
® Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios incluidos pueden variar.

REF.NO. CODE QTY ErXo NAME OF PARTS R
1 $55551872 1lashsv L2515 HEXGONALWRENCH, 1.5
2 555570176 1|RsasLrF2 HEXGONAL WRENCH, 2
3 555511969 1|asAasLwF25 HEXGONAL WRENCH, 2.5
4 555511487 11as2asL>-¥3 HEXGONAL WRENCH, 3
5 $55S15571 MNasrsLe5a HEXGONALWRENCH, 4
6 $55551870 1ovyssL2Fs HEXGONALWRENCH, 5
7 555558118 1 ESqi-L SCREW DRIVER, L
8 $55558120 1NEST1=—M SCREW DRIVER, M
9 555558121 LR TALE SCREW, DRIVER, §
10 555558180 1NFZARS 18- SCREW DRIVER, +
11 555511885 2w HINGE
12 143910009 2ib T U Sa RUBBER CUSHION
13 555537373 2(a=>-r48 CORNER SUPPORT, B
14 148890109 2|b T ddn HEAD CUSHION
15 555556055 6|7 ¥ NAIL
16 $55510748 HIES: EYPY 3 DOUBLE WRENCH
17 154702101 NERPE P2 OIL TANK
18 $55558125 1|\ 7754 OILER
19 122991001 172v72e-RUZ720 ACCESSORY BAG
20 $§5535254 HWTraTd123 COTTON STAND ASSY
<-0058 > <For " -005" >
21 534868101 1ie¥PFo3 KNEE LIFTER ASSY
22 SSSC60386 IERP IV E: OIL PAN ASSY
22-1 555560386 N E R @A OIL PAN
22-2 S37060001 1| 7—25—-% LABEL, GROUNDING
23 555515082 NEKUF15—51 POLY OILER
24 555515081 6lrvx v WOOD SCREW
25 145646422 113 onppxaz NEEDLE ASSY, DPX17 (#22)
26 555560240 3{KE > BOBBIN
<-7058 > <For " -705" >
27 555560302 1azss22 FIXED KNIFE
28 555530625 "Novevarvesse7 CUSHION CLAMP
29 $55560374 pIT A AVE FABIE FASTENING BAND
30 100477000 1<% 3 HEAD REST
<-705H > <For"”-705" >
31 555560012 1a—Eni- CORD COVER
118-891-910
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Wa. EE S / Warmning labels / Warnschilder / Etiquettes d’avertissement
/ Etiquetas de advertencia

ELES AL/ Warning labels &8 / Name of Parts Size(mm) Code

AER
BBATHFET S,

é gy BIETESAIL - H 50X84 | S38350-001
WL it S,
ARTARETICL.

A CAUTION
hdaving parts

wj}“’%: Label, operation Eng. 52X84 | $38349-001

fthreading, changing bobbin
and nesdle, cleaning atc.

L REIY— 10X30 | $37058-001
Label, arrow

F=AR—7 @12 $37060-001
Label, grounding

118-891-050



251 / INDEX / VERZEICHNIS
/INDEX /INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$55A30022 |R -36 28 555511031 |B -3 6 555528043 |B -17 6
SSSB34025 |E  -37 10 555511412 [E -30-3 10 B -25 6
555C60040 |C -3 8 555511426 |E -11 10 E -15 10
555C60177 |X -1 36 555511430 |E -39 10 355528058 |F -20 12
555C60185 | X -1-14 36 555511487 |z -4 40 L -38 20
555C60199 |X -1-16 36 555511885 |Z - 11 40 L -54 20
SSSC60217 |[D -24 8 555511969 |Z -3 40 555528068 [L -29 20
555C60358 |A -42 2 555515081 |2 -24 40 $55528070 |G - 31 14
555C60375 [ X -1-15 36 $55515082 |z -23 40 AA -4 38
555C60379 |E -40 10 555515087 |L -24 20 $55528076 |D -20 8
555C60386 [z -22 40 5558515571 [Z2 -5 40 D -23 8
SS5C60387 |Y - 1-1 38 555516287 |A -56 4 G -23 14
$55C60390 (W -1 36 R -42 28 555528138 |A -53 4
$55C60480 | X -1-17 36 u -7 32 555528147 s -23 30
SSSSEQ148 |R  -35 28 555517047 [D -26 8 555528208 |E - 41 10
5555F0148 |D -29 8 555517059 |G -28 14 $55528563 |G -15 14

L -23 20 555517095 |D -27 8 R -14 28
5565551392 |G -7 14 H -2 16 555528578 [E -30-4 10
555551870 [z -6 40 595518028 |F -42 12 F -19 12
555551872 |z -1 40 G -21 14 N -10 22
555551917 |G -6 14 K -13 18 u -25 32
555552820 |V -36 34 L -17 20 555530020 [T -15 30
555553052 |R -50 28 L -44 20 555530021 |T -16 30
$5§5554135 |S -18 30 L -48 20 555530022 |[U -36 32
555554137 |V -26 34 P -15 24 555530025 |A -25 2
555554223 [R -49 28 P -17 24 R -10 28
555554835 {T -10 30 555518065 |F -22 12 R -64 28
U -18 32 N -13 22 Uu -38 32
555554839 |N -16 22 555518349 |G -32 14 555530046 A -35 2
P -52 24 P -43 24 $55530066 [A -9 2
555556055 |z -15 40 U -10 32 : |B -6 6
$55556603 |R -59 28 555518420 |[F -5 12 G -13 14
555558031 |U -3 32 F -12 12 555530075 |A -44 2
u -5 32 P -37 24 $S§S530078 {R -37 28 -
555558040 |A -24 2 555518607 |B -4 6 X -3 36
A -41 2 555519060 |E -22 10 555530203 J|E -30-2 10
R -58 28 555520161 |A -21 2 585530625 |R -62 28
R -63 28 555520218 |A -20 2 Z -28 40
u -37 32 535520224 v -2 34 555530715 {N - 15 22
555558047 |E -36 10 555520225 |V -4 34 555530750 |D -31 8
555558118 |z -7 40 555527170 |G - 11 14 555530804 |E -44 10
555558120 |Z -8 40 G -19 14 F -21 12
555558121 |Z -9 40 P -38 24 N -12 22
555558125 |z -18 40 Q -23 26 555531021 |F -18 12
555558180 [Z -10 40 558527172 fA -10 2 T -3 30
555510566 |B -27 6 B -5 6 $55531092 |K -16 18
555510599 |A -54 4 B -1 6 U -16 32
555510613 |Q -20 26 B -20 6 u -1 32
555510614 |Q -21 26 F -37 12 U -33 32
555510615 |Q -15 26 K -4 18 555531094 |E -23 10
555510616 |Q -16 26 L -36 20 L -15 20
555510617 {Q -17 26 555827174 (A - 11 2 L -19 20
555510618 |Q -18 26 G -2 14 L -27 20
555510619 |Q -24 26 M -4 22 L -40 20
555510620 |Q -19 26 P -47 24 L -56 20
555510689 |v -18 34 u -14 32 555831111 fU - 11 32
555510690 |V -27 34 558527177 |A -18 2 555531207 A -7 2
555510694 {V -15 34 D -16 8 A -12 2
555510697 |V -19 34 F -26 12 A -36 2
555510748 |z - 16 40 555527178 |U -6 32 l -5 16
$55510792 |v -17 34 555528027 |8 -9 6 T -13 30
$55510812 |F -3 12 $55528031 |E -28 10 Y -1-11 38
' F_-10 12 U -24 32 555531208 |G -27 14
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$55531208 U -22 32 $55560013 |B - 19 6 555560077 |E -9 10

Y -1-10 38 $55560014 |B - 21 6 $55560078 |K - 14 18
555531568 |V -32 34 555560015 |8 -2 6 §55560079 {D -32 8
$55534008 |U -29 32 $55560016 |C  -3-5 8 K -40 18
$55534323 [E -32 10 $55$60017 [c -4 8 L -31 20

E -43 10 §55560018 |C -1 8 $55560080 |K - 15 18

K -10 18 555560019 |C -3-8 8 555560081 |D -2 8
$55534629 |v - 31 34 555560020 [C -3-10 '8 G -2 14

vV -33 34 §55560021 {C  -3-11 8 K -1 18
$55535034 |L -13 20 $55560022 |C - 3-1 8 L -1 20

N -9 22 $55560023 | -3-2 8 L -2 20

P -30 24 $55560024 |C - 3-2-1 8 $55560082 |K -2 18
$5$$35254 |z - 20 40 555560026 |D -7 8 $55560083 |K -9 18
555535495 |A -58 4 555560028 |D -3 8 $55560084 |K - 11 18
§55535952 U -34 32 555560029 |R - 19 28 $55560085 | K -42 18
$55535971 fu -35 32 $55560030 |R -17 28 $55560086 [K -19 18
§55535994 |s -21 30 §$5560031 |R - 18 28 K -41 18
§55535999 |B -7 6 $55560032 |D -35 8 $55560087 |R -29 28

B -14 6 $55560033 |R -20 28 $55560088 |[R - 13 28

L -51 20 55560034 |D -34 8 §55560089 [R - 11 28
$55537008 {F -43 12 §55560035 |R -26 28 §55560090 |R -25 28
§55537026 |Q -26 26 $55560036 |R - 27 28 55560091 |R -43 28
55537027 |Q -9 26 $55560039 |D - 15 8 $55560092 |R -28 28
$55537028 |8 -29 6 §55560040 |R -23 28 $55560093 R -24 28
$55537031 [B -28 6 555560041 |c -3-3 8 §55560094 [K -38 18
$55$37046 [C -3-6 8 555560042 |c -6 8 $55560099 |K -3 18
$55537047 [C -3-7 8 $55560043 |D -1 8 $55560100 |K -6 18
§$5537051 [C -3-12 8 §55560044 |D -5 8 $55560101 |K -5 18
$$5537053 |C -3-9 8 §55560048 | M -2 22 $55560102 |[K -8 18
55537112 |D -6 8 $55560049 |M - 1-1 22 $55560103 |G - 10 14
$$5537134 |C -3-4 8 555560050 |K -29 18 $55560104 |R -39 28
§55537136 {K -37 18 $55560051 |M -3-1 22 $55560105 |R -38 28

R -40 28 55560053 |E -16 10 5§55560106 |G - 20 14
$55537185 |Q -27 26 55560055 |E -5 10 K -12 18
$58$37210 [P -28 24 $55560056 |K - 23 18 L -43 20
$55$37229 |A -39 2 K -26 18 L -47 20

P -27 24 555560057 |K -18 18 555560107 |G -8 14

vV -30 34 K -30 18 $55560109 |G - 12 14
$55537254 |T -12 30 $55560058 |K - 31 18 $55560113 |K -7 18
§55537269 |P -53 24 K -35 18 $$5560114 |G - 17 14
§55537288 |A -55 4 L -30 20 55560115 |F - 41 12

vV o -14 34 555560059 |K - 21 18 G -18 14

X -1-22 36 K -24 18 $55560116 {C -2 8
$55$37373 |z -13 40 K -27 18 C -5 8
$55$37509 |P - 20 24 $55560060 |K - 22 18 E -6 10
$55537585 |C -3-13 8 55560061 |K -36 18 G -9 14
$55538023 |A -40 2 $55560062 |K -33 18 §55560117 |G - 25 14
55538042 |T -5 30 $55560063 |K -32 18 $55560118 |R -33 28
§55538124 |P 57 24 55560064 |K -25 18 $55560119 |R -34 28
$55538136 |J -1 16 K -28 18 $55560120 |G -1 14
§55539159 |A -52-2-1 4 R -7 28 $55560121 |J -8 16

A -57 4 R -9 28 $55560122 |G -24 14
$55560002 |A - 13 2 $55560065 |K - 20 18 $s5560123 |J -6 16
$55560003 |A -17 2 $55560066 |R -8 28 $55560124 |J -2 16
$55560004 |A - 16 2 $55560068 |R -6 28 $$ss60125 |G -29 14
$55560005 |R -22 28 $55560068 |E -7 10 $55560126 |G -3 14
$55560006 |R - 21 28 $55560070 |E -8 10 555560127 |G -4 14
$55560007 [B -1 6 $55560071 |E -20 10 $55560128 |G -5 14
$55560008 |B - 18 6 555560072 |E - 21 10 $55560129 |G - 22 14
$55560009 {B - 10 6 555560073 |E -18 10 55560130 |G - 30 14
$5$560010 (B - 12 6 555560074 |E - 17 10 $$5560131 |4 -9 16
$55560011 |B -8 6 §55560075 |E - 19 10 §55560132 |} -3 16
555560012 |7z -31 40 555560076 |E - 10 10 §55560133 |V -5 34
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§55560134 |V -1 34 §55560209 {N -11 22 §55560286 |P -49 24
555560136 |V -6 34 555560212 |F -32 12 555560287 |P -50 24
555560137 |v -29 34 $55560213 |F -30 12 555560288 |P -34 24
555560138 |V -13 34 555560214 |D -19 8 $55560290 |P -14 24
$55560139 |V -34 34 555560215 |D -22 8 555560291 |P -36 24
5585560140 [V -35 34 555560216 [S -16 30 555560292 U -9 32
555560141 |V -20 34 555560218 |D -28 8 555560293 |U -17 32
555560142 |v -25 34 §55560219 |D -30 8 555560294 U -8 32
555560143 |V -23 34 $55560222 [S -6 30 $55560295 |P -2 24
555560144 |T -7 30 555560223 |B - 13 6 555560298 |U -28 32
$55560145 |T -9 30 $55560224 |B -15 6 555560299 |U -13 32
$55560146 |T - 11 30 5558560225 |B -16 6 $55560300 fU -15 32
555560147 [T -6 30 B -24 6 555560302 |U -2 32
555560148 |V -22 34 555560226 |B - 22 6 Z -27 40
555560149 |T -4 30 555560228 |A -8 2 $55560303 U -1 32
555560150 |T -1 30 555560229 [A -5 2 $55560304 |U -4 32
555560151 | T -14 30 555560230 |F -29 12 558560305 U -19 32

u -23 32 555560231 |[B -23 6 555560306 |U -20 32
555560155 fE -24 10 555560233 [B - 26-1 6 555560307 U -32 32
555560156 |E -12 10 555560234 |M -5 22 $55560308 |L -16 20
555560157 |E -13 10 555560235 |M -6 22 L -20 20
555560158 |E -14 10 555560236 [M -7 22 L -28 20
555560159 |E -45 10 555560237 |M -8 22 L -41 20
555560160 R -1 28 555560239 [P -55 24 L -57 20
555560161 |E -1 10 555560240 |P -56 24 $55560309 [M -9-1 22
555560162 |E -3 10 Z -26 40 555560310 L -14 20
555560163 JE -29 10 555560242 [P -1 24 555560311 JL -18 20
555560164 |E -33 10 955560243 {P -6 24 555560312 L -22 20
555560165 |E - 31 10 P -26 24 555560313 JL -9 20
555560166 JE -38 10 $55560244 [P -46 24 555560314 |L -42 20
555560169 |AA -5 38 555560245 (P -59 24 §$55560315 JL -37 20
555560170 |[E -34 10 555560246 |P -4 24 L -53 20
$55560172 | AA -1 38 555560247 |P -45 24 565560316 JL -12 20
$55560174 JAA -3 38 $55560248 |R -47 28 555560317 L -26 20
555560175 |X -1-2 36 555560249 |R -46 28 §55560318 JL -32 20
555560176 [ X -1-3 36 555560252 |P -58 24 555560319 |L -45 20
555560177 | X -1-1 36 555560253 |P -13 24 555560320 L -4 20
$S5560178 | X -1-21 36 555560256 {P -16 24 555560321 |L -5 20
555560181 | X -1-11 36 555560258 [P -19 24 555560322 L -3 20
555560183 | X -1-10 36 585560259 [P -7 24 §55560324 |L -6 20
555560184 11X -1-4 36 555560260 |P -40 24 L -7 20
555560186 |F -1 12 555560261 |P -44 24 555560325 |Q -10 26
555560187 |F -8 12 $55560262 |P -8 24 $55560326 |1Q -3 26
555560188 |[F -35 12 P -18 24 $55860327 |1Q -5 26
$55560189 |F -36 12 555560263 |P -9 24 555560328 [|Q -1 26
555560190 |F -38 12 555560264 |P -24 29 $55560329 |Q -7 26
585560191 |F -17 12 555560266 |P -25 24 $55560331 |L -8 20
555560192 |F -15 12 555560267 |P -5 24 555560332 |Q -8 26
555560194 |F -39 12 P -23 24 $55560335 |L -50 20
$55560195 |F -40 12 555560268 1Q -6 26 555560336 |L -52 20
T -1-2 30 555560269 |P -21 24 555560337 |L -35 20
$55560196 |F -44 12 555560270 |P -22 24 555560338 L -39 20
555560198 |F -16 12 $85560271 [P -29 24 L -55 20
555560202 IN -7 22 $55560272 |P - 11 24 555560339 |L -34 20
555560203 [H -1 16 $55560273 |P -60 24 555560340 |F -24 12
555560204 |A -6 2 555560276 |P - 51 24 555560341 |F -31 12
H -5 16 555560277 [P -10 24 556560342 |F -48 12
] -4 16 $85560278 |P -35 24 558560343 |L -33 20
L -25 20 555560279 |P -48 24 555560344 |F -33 12
X -2 36 555560280 [P -39 24 $55560346 |F -25 12
§55560205 |N -6 22 555560281 |P - 31 24 $55560347 [F -34 12
555560206 {N -8 22 §55560282 [P -32 24 555560348 [F .45 12
$85560207 IN -1 22 1 555560285 |P  -12 24 $S5560349 |F  -47 12
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$55560350 [F -28 12 556012301 {J -6-1 16 $10174000 |S -15 30
555560351 |F -46 12 556012302 |} -6-2 16 $12718000 | K -39 18
555560356 |R -52 28 556012303 |F -15-3 12 L -10 20
585560357 |A -30 2 ]l -63 16 L. -46 20

A -47 2 N -63 22 514189100 |R -30 28

P -3 24 556012304 |J -7 16 516290001 [E -40-2 10

P -42 24 556012901 |G -2241 14 521775001 |U -12 32

R -53 28 556012902 |G -22-2 14 $23651001 |S -8 30

R -66 28 SS6013502 {v -8 34 525409001 [S - 11 30

555560359 |A -43 2 SS6015001 | T - 1-1 30 525410050 [S -12 30
555560361 |R -57 28 $56015601 fE -12-1 10 525413101 |S -2 30
§55560362 |R -55 28 556015602 |[E -12-2 10 525417001 |5 -9 30
555560364 A -49 4 S56017001 | X -1-5 36 525418101 |S -10 30
555560365 |R -60 28 $S6017002 |X -1-6 36 $25420051 |S -1 30
555560366 |R - 31 28 556017003 |X -1-7 36 $2547800% |S -19 30
555560367 |R -44 28 556017004 X -1-8 36 525789000 |S -13 30
555560368 |Q -4 26 556017005 | X -1-9 36 525790001 |S -5 30
555560369 |Q -14 26 556017201 | AA - 1-1 38 534868101 |Z -21 40
555560370 1Q -25 25 556017202 | AA - 1-2 38 537058001 [wa 41
$55560371 A -48 4 $56017203 [AA -2 38 537060001 |Z -22-2 40
555560372 |R -48 28 556019201 |F - 1541 12 . Wa 41
$85560373 |L - 21 20 556019202 |F -15-2 12 $38247000 |R -54 28
$55560374 {R -65 28 N -6 22 538268001 |Q -12 26
X -1-20 36 556020501 [N -6-1 22 538284001 |F -2 12

Z -29 40 $56022701 |A -2 2 F -9 12

555560377 |R -45 28 556022702 |A -3 2 538349001 |Wa 41
$55560378 |E -30 10 556023801 |A -37 2 538350001 |Wa 41
555560379 |E -40-1 10 556024101 [P -54 24 538442001 |Q -13 26
555560380 |E -27 10 556024102 |P -54 24 538735001 IR -51 28
555560381 {E -42 10 556024103 |{P -54 24 $38736001 |S -22 30
$55560384 [A -1 2 556031002 |L -26-2 20 544995000 |R -56 28
555560385 |A -52 4 556031701 |L - 26-1 20 UB5054000 | X -1-12 36
555560386 |z -22-1 40 $56032903 [Q -7-1 26 U04230001 X -1-13 36
555560387 1Y -1-1-1 38 556037801 |E - 30-1 10 012400636 |S -14 30
555560390 |wW -1-11 36 556038501 A -52-1 4 014760622 |E -26 10
555560391 |v -7 34 $56038502 |A -52-2 4 021400164 |W -1-10 36
555560392 |y -1 38 556038701 |Y -1-1-1-1 38 025040233 |w -1-8 36
555560396 |Y -1-1-2 38 556038702 |Y -1-1-1-2 38 025060332 |E -35 10
558560400 |M -1-2 22 556038703 |Y - 1-1-1-3 38 025080132 |S -17 30
555560401 M -1-3 22 556038704 |Y -1-1-1-4 38 025100132 |[H -3 16
555560410 {M -3-2 22 S56038705 |Y -1-1-1-6 38 026040236 {S -4 30
555560411 [M -3-3 22 556038706 |Y -1-1-1-7 38 028040243 [W -1-9 36
555560420 |M -9-2 22 $56038712 |Y -1-2 38 034422503 |W -2 36
555560500 |B -26-2 6 556038713 Y -1-5 38 048060342 |S -7 30
555560501 |A -22 2 556038714 |Y -1-6 38 062400816 [S -3 30
A -28 2 556038715 |Y -1-7 38 062401006 |W -1-7 36

558570176 |z -2 40 $56038716 |Y -1-8 38 062401012 {M -10 22
555590625 ID -17 8 556038717 |Y -19 38 062670512 [V -28 34
F -23 12 556039001 W -1-11-1 36 062680616 |S -20 30

F -27 12 557021401 |A -38 2 081007070 |A -51 4

16 -14 14 S01304001 |N -4 22 100328001 jF -7 12

G -16 14 503815001 X -1-18 36 F -14 12

N -14 22 507027001 |W -1-6 36 100463001 {W -1-3 36

R -4 28 507333001 |D -24-1 8 100477000 jZ -30 40

555101520 JA -59 4 P -4 24 100511003 |H -9 16
552814502 U -30 32 Q -2 26 N -2 22
552814503 |[K -34 18 507374109 |H -7 16 104450109 K -17 18
u -31 32 507375001 |H -6 16 L -49 20

551073424 |y .2 38 507384001 |H -8 16 104821009 {A -34 2
552022601 |v -3 34 507480001 |V -1 34 105113001 |A -45 2
552022602 |V -24 34 507876101 |[R -61 28 105215001 A -46 2
553072003 |Y -1-1-1-5 38 509228000 | Y -1-3 38 110087001 JW -1-5 36
556002803 ID -4 8 509318101 |Y -1-4 38 112712001 JV -21 34
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114967001 |W -1-4 36
116920001 |D -18 8

L -1 20
117936009 |A -19 2
118319001 |V -16 34
120263002 |T -8 30
122991001 |2 -19 40
140063001 A -31 2

A -33 2
140518001 A -50 4
140553102 |D -8 8
142026003 |W - 1-1 36
142027001 |W -1-2 36
142274009 |P -33 24

R -12 28

R -32 28
142374100 |A -29 2
142743009 A -27 2
142746002 [F -4 12

F -1 12
143522000 |W -1-11-3 36
143910002 |Z -12 40
144875001 1Q - 11 26
145446001 fv -9 34
145502001 {F -6 12

F -13 12
145646022 |D -33 8
145646422 |Z -25 40
146539000 |E -4 10
146581001 |E -25 10
147504201 [H -4 16
148197000 JE -2 10
148890109 |z -14 40
149094001 I|N -3 22
149095001 [N -5 22
149566109 |V -12 34
149799000 |W -1-12 36
150607009 |A -4 2
151594001 {D -9 8
153132000 A -32 2
153969000 | X -1-19 36
154702101 |Z -17 40
159150009 A -14 2

A -26 2
159805001 |V -10 34
220077001 |W -1-11-2 36
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